

Melphalan and Prednisone

Contact Physician: _____

Diagnosis: _____

Cycle: _____

Weight: _____ Height: _____ BSA: _____

Adjusted IBW: _____ Adjusted BSA: _____

Allergies: _____

1. **Pre-Medications:** (check the appropriate medications)
 - Lorazepam: 0.5mg - 1.0mg PO or IV every 4 hours prn nausea
 -

2. **Other Medications:** (check the appropriate medications)
 - Allopurinol: 300mg PO QD for _____ days
 - Acyclovir: 400mg PO bid
 - TMP/Sulfa: 80/400mg 2 tablets PO bid every Sat/Sun
 - Antifungal:
 -

3. **Chemotherapy:**
 - Melphalan (8mg/M²) _____ mg PO QD days 1-4.
 - Prednisone (60mg/M²) _____ mg PO QD days 1-4.

Repeat cycle every 28 days.

Signed: _____ Pager: _____

Reference: Oken, MM. Harrington, D. Abramson, N. et al: Comparison of Melphalan and Prednisone with Vincristine, Carmustine, Melphalan, Cyclophosphamide, and Prednisone in the Treatment of Multiple Myeloma. Cancer 79(8):1561-1567, 1997.

Updated:
Expires:
Medicine/heme/mm